Villager'spare parts EXPLODED PARTS LIST e

Page(s):1/1
VST 70 -Part 1

(I
3

No | Code Name Qty [ No | Code Name Qty
1 nut M8 8 25 screw M6X12 6
2 right angle 1 26 fixed bolck 3
3 hex nut M8X1 1 27 | 041836 |belt 1
4 gear connecting rod 1
5 plastic nut seat 4
6 plastic nut 4
7 aluminum washer 2
8 bolt M8X75 4
9 bolt M6X16 4
10 | 041877 |belt cover 1
11 belt rod 1
12 bolt M8X20 1
13 big washer8 1
14 | 041910 |chute assembly 1
15 snow remover tool 1
16 washer 1
17 long pad 1
18 hollow worm 1
19 core bar 1
20 connector,down 1
21 pin 3X20 1
22 | 041878 |chute washer 1
23 rotate bracket 1
24 spring washer6 6




Villager’spare parts

EXPLODED PARTS LIST

Year: 2016

Page(s):1/2

VST 70 - Part 2

No | Code Name Qty [ No | Code Name Qty
1 | 041911 |housing assembly 1 26 | 038225 [parallel key B6X6X18 1
2 | 041837 |slide shoes 2 27 | 22430 |deep groove ball bearing16001 1
3 hex. flange nut with no-metal insert M8 17 | 28 | 041850 [worm housing,left 1
4 big washer8 10 | 29 hex bolt assembly M6X20 7
5 carriage bolt M8X20 8 | 30 locknut with no-metal insertM6 4
6 carriage bolt M8X18 8 | 31 | 041872 |auger,left 1
7 shave plate 1 32 oil cupM®6 4
8 | 041838 [bearing cover 2 33 flat washer6 4
9 | 041839 [non-standard bearing 2 34 | 041867 [worm shaft 1
10 outer hex.boltM8X15 6 | 35 instrut plate 1
11 spring washer8 6 | 36 | 25539 |deep groove ball bearing6004 1
13 | 041873 |auger, right 1 37 shaft sleeve 1
14 hex. boltM6X30 2 38 single direction thrust ball bearing51104 1
15 | 041840 |output shaft sleeve 4 | 39 | 41841 |sealing ring20X35X7 2
16 | 041841 |outer FW sealing ring 22X30X7 2 40 hex bolt M6X35 2
17 | 041846 |worm housing,right 1 | 41 | 041858 |fan 1
18 | 041857 |output shaft 1| 42 plastic nut 4
19 outer-hex flange bolt M10X10 1| 43 housing strut 2
20 | 038223 [B pinchcock 2 44 cross recessed pan head tapping screws 2
21 safety boly 2 | 45 bracket for snow remover tool 1
22 | 041847 |paper washer 1 46 | 041842 |belt pulley 1
23 | 041848 |output bush 2 | 47 jumbo waher10 1
24 gear pad 1 48 spring washer10 1
25 | 041849 |worm gear 1 ] 49 hex bolt M10X25 1




Villager’spare parts

EXPLODED PARTS LIST

Year: 2016

Page(s):2/2

VST 70 - Part 2

No | Code Name Qty [ No | Code Name Qty
50 | 038225 |A parallel key6X20 1
51 bearing cover 1
52 30728 |single wide Spherical deep groove ball bearings 1
53 hexagon socket head cap screws M8X16 4
54 highier panel plastic cover 1
55 hex flange lock nut M8 2
56 higher panel 1
57 carriage bolt M8X20 2
1

58 highier panel plastic cover




Year: 2016

Villager’spare parts EXPLODED PARTS LIST S
age(s):1/1
VST 70 - Part 3
No | Code Name Qty [ No | Code Name Qty
1 chute welding 1
2 handle spring2 1
3 chute sping 1
4 strut 1
5 chute pull wire 1
6 seal piec 1
7 upper hinge 1
8 hinge shaft 1
9 rivet 4X10 7
10 upper hinge 1
11 chute cap welding 1
12 washer 1
13 safty fence 1
14 plastic washer 1
15 cap 6 2




Villager'spare parts

EXPLODED PARTS LIST Year: 2016

Page(s):1/2

VST 70 - Part 4

No | Code Qty
1 hex nut M10X25 gear box 1
2 handle cover3 1
3 handle connector plate 2 27 hex bolt M6X30 2
4 hex nut M10X45 2 28 gear connector 1
5 hex nut M6X12 14 | 29 | 038231 |plastic shaft sleeve 3
6 strut bar 2 | 30 fork 1
7 cover2 1 31 hex bolt M6X16 13
8 hex nut M6X20 1 32 | 041854 |bearing seat 2
9 38241 [shaft sleeve 1 33 | 40156 [ball bearing 6200 4
10 pulley seat 1 34 check ring for shaft25 1
11 short pull wire 1 35 | 041855 |[slide bearing 1
12 | 038245 |pulley 1 36 | 041859 |rubber wheel seat 1
13 hex nut M6 3 37 | 041860 |ring for rubber wheel 2
14 hex bot M8X20 4 | 38 | 041843 [rubber ring for change pulley 1
15 connector plate 1 39 shaft sleeve 15X20X7 2
16 engine seat 1 | 40 | 041868 |small gear 1
17 hex bot M8X35 4 | 41 | 041898 [hex shaft 1
18 hex nut M8 4 | 42 | 041869 [small chain wheel 1
19 engine 1| 43 shaft sleeve 12X15X8 1
20 | 041851 |belt 1 | 44 | 041899 |transition shaft 1
21 | 041852 |driving wheel 1 | 45 | 041870 |roller chain wheel 1
22 belt pulley2 1 | 46 | 041844 |roller chain 1
23 big washer8 1 | 47 | 041903 14" tyre,left 1
24 hex bolt M8X1X30 1 | 48 hex bolt M8X20 4




Villager’spare parts

EXPLODED PARTS LIST

Year: 2016

Page(s):2/2

VST 70 - Part 4

No | Code Name Qty [ No | Code Name Qty
49 bearing seat 2
50 hex nut M8 6
51 | 13846 [ball bearing6304 2
52 check ring for shaft@20 2
53 shaft sleeve 1
54 | 041871 |driving gear 1
55 pin 6X40 2
56 driving shaft 1
57 flat key 6X6X22 1
58 spring pin @8X25 1
59 | 041904 |14" tyre,right 1
60 hex bolt M8X30 1
61 | 041864 |small tension wheel 1
62 small tension plate 1
63 bot M8X40 1
64 big tension assembly 1
65 cushion cover 1
66 bit tension wheel 1
67 interlay 1
68 connetor 1
69 washer@12 1
70 spring washer@12 1
71 fixed block 1
72 spring 1
73 friction disk seat 1
74 shaft sleeve 13X20X20 1
75 hex bolt M8X16 2
76 hex nut M12 1
77 brake sping 1
78 rivet 4X10 2
79 brake plate 1
80 | 041845 [belt pulley 1
81 hex bot M6X20 3
82 bearing seat 2
83 | 10862 |ball bearing 6002 2
84 location piece 1
85 B pin @1.5X25 1
86 returning spring 1
87 supporting bar 1
88 gear box bottom plate 1




Villager

spare parts

EXPLODED PARTS LIST Year: 2016

Page(s):1/1

VST 70 - Part 5

No | Code Name Qty [ No | Code Name Qty
1 bolt ST3.5X16F 2 25 screws M8X60 1
2 upper handle 2 26 rivets3X8 2
3 panel 1 27 heated handle 2
4 hex flange nut M8 7 | 28 control pad,right 1
5 carriage boltM8X40 4 29 short bush 2
6 spring base 2 30 input wire 1
7 | 041856 [long pull wire 2 31 switch 2
8 carriage boltM8X35 2 32 spring pin3X12 1
9 B pin #1.5X25 4 | 33 chute pull wire 1
10 gear handle bar 1 34 spring 1
11 hex nut M10 2 35 hat piece 8 1
12 gear handle 2 36 rotation handle 1
13 chute cap coontrol handle 1 37 rotator connector 1
14 rubber pad 2 38 upper fixed seat for rotation handle 1
15 handle spring 2 39 upper connector rod 1
16 control pad,right 1| 40 lower fixed seat for rotation handle 1
17 jumbo washer8 1| 41 flexible shaft assembly 2
18 screwsM8X20 1 42 screw M6X10 2
19 hex locking nut M8 1 43 washer 6 2
20 stopper part 1| 44 panel 1
21 individual pinchcock 2 45 hex bolt M6X16 2
22 cam,right 1 | 46 cover plate 1
23 cam,left 1 47 nut M6 2
24 stopper spring 1 | 48 | 041879 |LED light 1




	part 1.pdf
	part 2 (1).pdf
	part 2 (2).pdf
	part 3.pdf
	part 4 (1).pdf
	part 4(2).pdf
	part 5.pdf

